
 

 

 

 

 

 

GYM BALL RACK 
854GBR 

 
 
 
 
 
 
 

 
 

          
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



 

PARTS LIST & EXPLODED  
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

PART   NO PART    NAME Q’TY 

1 Base Frame 4 

2 Cross Frame 6 

3 Upper Cross Frame 2 

4 Cross Tube 8 

5 Upright Tube 12 

6 Shoe Ф30*M8*20 4 

7 End Cap Ф38*2 4 

8 Hex Bolt M8*15 88 

9 Flat Washer Ф9*Ф16*1.6 88 



 

Assembly 
Step 1 

 
Assemble Base Frame(1), Cross Frame(2), Upper Cross Frame(3) and Upright Tube(5) using Hex 

Bolt M8*15(8) and Flat Washer Ф9*Ф16*1.6(9). 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

Step 2 
 

Assemble two frame in Step 1 using Cross Tube (4), Hex Bolt M8*15(8) and Flat Washer 

Ф9*Ф16*1.6(9),then adjust the frame and tighten all bolts. 

 

 

 

 

 



 

 


